JaCK l'l ﬁ M, &84 (Cloth plate assemblies)
e g‘*?% 4 8 s ATHE %S B Description K
”‘R E ﬁE % 1 O O % ) |~ 3~ Ref. No Part No Ref. Part. no Number
Parts Manual 1 [s01005 7020 25T M4x10 screw 3
2 [s02001 7043 125 M4Ax6 screw 1
- — 1 3 300139 250052-BSD  |EHEEE (BHE) bed cover(left) 1
JK 8569A/% ﬁu (JK 8569A series ) 4 (300137 250074-ASD  |HH#EEE (BHE) bed cover(right) 1
—. E#4(Bushing assemblies) 5 [S01003 7021 $BET M4x12 screw 9
1 3 F5 AFHE BEHT SRR Description BE 6 (30115001 250071-91 HEHR cover 1
7 Ref. No Part No Ref. Part. no Number 7 300138 250039-SD MIZ=EHE (BHE) side coverassy 1
1 |301780 250215-2 il machine frame 1 8 1301520004 250037 NEEEEE screw 1
2 30103036 IR FHER bushing 1 9 30128002 201191 RS HhE spring 2
3 (30123028 SHfR felt 1 10 |301S20005 250038 SHIRET pin 1
4 (30103042 210297 SRS ER bushing 3 11 [S10001 4535 26T M3x4 screw 2
5 130103062 HFTES bushing 1 12 |S01002 7017 12ET M4x6.5 screw 2
6 (20103047 250141 ERAEE bushing 2 13 |30122015 210025 A= PhiRE cushion 2
7 (30103017 HFEEDS bushing 1 14 |301S30002 7089 EMIEEIRET screw 1
8 (20622019 210586 JHES plug 1 15 |NO01001 4821 28 M4 nut 1
9 30103038 IEEHEMMNER) bushing 1 16 (30112008 250047 kR bracket 1
10 (30103035 ERIHER bushing 1 17 |S01004 7019 P25T M4x7.8 screw 2
11 30122039 R TS plug 1 18 30127002 206023 PUESES flat spring 1
12 (30103021 250135 BHIHRIEER bushing 1 19 (30112079 TEENAES bed cover 1
13 (30103010 FiHER bushing 1 20 (20528017 HE washer 3
14 |30103019 i}i’fﬂmﬁﬁﬁf‘éj bush?ng 1 Gz 21 300793 ﬂﬂ%‘sﬁg cover 1
15 (30103105 SN EDY bushing 3 22 (3011101900 HEEEAEN bed cover 1
16 30221016 255020 fHE pipe 1 i 23 (3011101900 EEEBAY bed cover 1
17 |P03005 £ 4x8 pin 1 24 (300654 EEEMR) bed cover 1
5)
\ ) H. TihEB4(Hook shaft assemblies)
N F]
R?f?\lo APZJ?EO Ref?if‘:.%‘no aH Description Nﬁ;ﬁzr
1 400068 250501B-91 T crankshaft assy 1
2 [400060 2505009-92  |iEFFEMH connection assy 1
5 3 (201520015 7015 1BET M3.5x13 screw 4
4 130104002 252008 TEhhHR crank 1
5 |S05002 4534 #2857 M6x0.75x15.2 screw 1
6 [S12002 4545 1257 M3x4 screw 1
7 130103004 250506 EHE joint 1
8 [S12003 4555 BRET M6x7 screw 1
9 [S10029 4547 #2857 M6x0.75%5 screw 11
10 |3012400300 [250508-91 THETEHAR bearing 1
11 (30103006 250508 FHIE bushing 1
12 |30103008 250543 YR bushing 1
13 |3012400400 THETEHAR bearing 1
14 (30125006 250511-1 TR FR gear(lower) 1
15 (30125005 250530 NEETE2 small gear2 1
16 (B01003 250504-91 % 6304Z bearing 1
17 |301S11004 4019 L iBET screw 1
18 |W02001 202286 M5 g washer 1
19 |30108001 250514 L] cover 1
20 [S01004 7019 12ET M4x7.8 screw 2
21 30101015 250515 kg machine puller 1
22 [S10009 4541 1257 M6x8 screw 1
23 [S12001 4556 1257 M6x8 screw 1
24 (30128005 240126 HE washer 1
25 [S05003 4501 #25T M5x 10 screw 1
26 (30102066 250507 TEH shaft 1
=. E75EBH(Cover assemblies) 27 [001001 206837 OZRUFE 15x2.65 o ring 1
Fg ARE BEM4}E o Description HE 28 30135002 206050C R timing belt 1
Ref.No| Part No Ref. Part. no Number 29 |30126001  |250525 T adjusting bar 1
—. E5ERM4 ( Frame assemblies) 1 (301435 250016-AUD  |HlsL7AE2s (6% ) arm cover (left) 1 30 |30109001 201074 X quide 1
2= 2SS 25H4S o Description BE 2 |10122003 ERAHFLE mark 1 31 [S12005 4555 25T M4 x4 screw 2
Ref.No Part No Ref . Part . no Number 3 130122036 250017 &= washer 1
1 |[301S30001 |250117 HlFEIgET shoulder pin 4 4 [s04019 7021 1B5T M4x12 screw 11 75 g (Main shaft assemblies)
2 (30111001 206590 AR oil level gauge 1 5 300136 250011 RIEES (BF) arm cover (top) 1 B ATE BENE o W
3 10122005 JLiE] plug 1 6 |301433 250149 & (55%) arm cover (top) 1 Ref. No Part No | Ref. Part. no B Description Number
4 |30122006  |240052 i plug 4 7 [30122012  |240226 BiE plug 1 1 [400307 250526892 |EHFTEA Tofion assy 1
5 130122008 208173 MiES) plug 3 8 (20711055 HEE oil sight window 1 2 [S10004 4592 85T M8x1x12 screw 1
6 (21022007 240110 MiiE=) plug 1 9 (30122013 250019 TEFHE washer 1 6 3 (S01011 7028 #2£T M5x10 screw 2
7 |HO1001 240001 4P 18 ring 3 10 |30112102 SHTRE needle bar cover 1 4 [s08001 7153 $EETM6x0.75%3.5 screw 1
8 (30112001 255002 JEH Y filter 3 11 21022003 SHESY washer 1 5 |S11001 7152 18267 M6x0.75%6 screw 1
9 (30112002 250049 £ cover 1 12 |S01060 IPEBET screw 1 6 (30103015 250526 HHIRE bushing 1
10 |S01002 7017 25T M4x6.5 screw 2 13 |30112006 250023 JUES 7ok threan takeup cover 1 7  |400065 250517A WaiEe crankshaft 1
11 |30122010 240127 i mark 1 14 [S04010 12£TM4 % 5.5 screw 2 8 [400061 253500-92 A connection assy 1
12 |R03001 210679 HPET 2.5%4 pin 2 15 |wW02004 207924 #HE 6 washer 1 9 (201S20015 7021 SEEATEYS screw 4
13 |30137001 250233 DI sticker 1 16 30111011 250022 RHiRE puller cover 1 10 |30104006 253501A EEhER crank assy 1
14 30122007 205088 k) plug 1 17 (301511003 [7075 SRS INERET screw 2 11 [S05002 4534 #25T M6x0.75x15.2 screw 1
15 |S01004 7019 WEE] M4x7.8 screw 1 18 |301S30002 7089 EMIZEEEIRET screw 1 12 |30103004 250506 EihE joint 1
16 |wW01001 303448 M4y washer 1 19 |30127001 250051 BIEE flat spring 1 13 |S12003 4555 12T M6x0.75%7 screw 3
17 |301S11024 W EE R T screw 3 20 [S01002 7017 25T M4 x6.5 screw 2 14 |S10029 4547 85T M6x0.75%5 screw 9
18 20131063 IR sticker 1 21 (S01007 7023 B25T M4x13.5 screw 2 15 30109003 250524 iR balance weight 1
19 |30131003 250215-2 P AL name plate 1 22 (30122015 210025 BIEHiRE cushion 2 16 |S10002 4514 B2 M5x5 screw 2
20 |[P0O1001 fHABx13 pin 2 23 (W01004 204585 #HE 5 washer 2 17 3012400400 [250529-91 JHETH bushing 1
21 (10126021 PR pin 2 24 (S01011 7024 #2457 M5x10 screw 2 18 |30103012 250529 HHIRE bushing 1
22 |30101005 250003 N top cover (right) 1 25 |30111003 250257 BYIREE eye guard 1 19 {30125002 250521 iR gear(upper) 1
23 (L02001 7084 HEET M4x8 screw 5 26 (S01006 12ET M3x4.5 screw 2 20 (30103014 250528 HHIRE bushing 1
24 (30122003 250004 [N s s gasket 1 27 [(W01002 202875 M35 washer 2 21 (3012400400 ([250529-91 SHETHR bearing 1
25 |30101004 250069 N 2 i top cover plate (left) 1 28 30112005 250256 jPEZ bracket 1 22 |B01005 7% 6203 bearing 2
26 (30122002 250020 I 2 i 3 gasket 1 29 (W03001 M6;iREER washer 2 23 (30202004 J5ih shaft 1
27 001001 O 15x2.65 o ring 1 30 [301S20001 |7066 B R E T screw 1 24 |301434 250523AUD  |FR (BE%) handwheel 1
28 [S05001 HEET M10%27.5 screw 4 31 (30112004 250255 SRR bracket 1 25 (S12001 4556 RiFEEIRET M6x8 screw 1
29 (W02003 #HIE 10 washer 4 32 (207S11007 7020 BRET M4 x7.5 screw 2 26 (S10009 4541 HRET M6x8 screw 1
30 (30101068 N5 2 top cover plate ( left) 1 33 |wW01001 303448 M4 washer 2 27 |S05004 4501 25T M5x 14 screw 1
31 ([R03001 210679 %] 2.5%4 pin 2 34 (30137005 B E sticker 1 28 [(W01004 204585 M5SEER A washer 1
32 [21012018 bliE washer 1 35 |30137004 [l sticker 1 29 |301S10004 EHFFEhAREET Needle bar crank screws 1
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+t. #

HFER{E(Needle bar assemblies)

+. FiEERH(Feed dog holder assemblies)

13

11

+—. ZEnER(Differential assemblies)

Fu. Z5HERE( Looper assemblies)

= A - 1= § = P
R(ri.:o LF\’aElrftl\‘lEo Ref . f:ft? no wH Description Nﬁ;ﬁzr
1 (3011700900 ([257550-91 kR looper 1
2 |30104012 252007 B looper holder assy 1
3 [S01004 7019 WZET M4x7.8 screw 1
4 |S05004 4501 BZET M5x14 screw 1
5 |W02001 303067 M5 i sring washer 1
6 [S01014 7085 25T M6x0.75%9.6 screw 1
7 120622019 T oil seal 1
8 |30102014 252006 ki shaft 1
9 |30110005 252000 IO FE eccentric assy 1
10 |S10006 4539 BRET M5x6 screw 3
11 400063 252001-92 TEFF AL connection assy 1
12 |S01039 7015 BZET M4x15 screw 2
13 31109001 252010 R ES balance weight 1
14 |S01009 7011 WZET M3x7.5 screw 2
15 (30104010 252002 TEHEBAE crank 1
16 30128008 240102 PRI washer 1
17 130102013 179399-05 JEAT N pin 1
18 30128032 240062 £ washer 1
19 |N01004 4805 BEEE M5 nut 1
20 30102015 252003 ALk block pin 1
21 (30128010 208028 g washer 1
22 130108002 208029 P02 124 B collar 1
23 [301S12001 |5084 AR ST screw 1
24 |N01001 4802 WEEE M4 nut 2
25 30102012 252004 e | shaft 1
26 |HO5001 205061 ik 10 ring 1

AT ANF]

R?f?\lo ?a?flﬁ Ref??gft% no aH Description Nﬁ;ﬁzr R?f?\lo Ll;a;]?i Ref??a{ft% no aH Description Nﬁ;ﬁzr
1 (30102008 251000-91 SHT needle bar 1 1 [3011400700 |257259-16F |EiZfeFeaft main feed dog assembly 1
2 (30102009  [206061 EHTELL needle bar pin 1 2 [30114001 356, 3643%fTF main feed dog 1
3 |301S11005 |5325 FHTELLIEET screw 1 3 |301S30003  |5590 EE A IRE] screw 2
4 130105005 206052 EHREM link/needle bar drive 1 4 1400066 252500-91 ERNEfFLRA N main feed bar assembly 1
5 130128030 205097 (RN washer 1 5 (30114002 356, 364ERIF differntial feed dog 1
6 [B07001 240098 % 8x12x12 needle bearing 1 6 (20123021 202175 S oil wick 1
7 (30102050 251010A BRI eccentric pin 1 7 (30103022 204129A = bushing 1
8 (30109004 206063 R block 1 8 [S10006 4539 12T M5x6 screw 3
9 |30109005 206062 RS EE guide block/needle bar 1 9 (30102016 204128A (RN eccentric pin 1
10 [301511024 7082 TR SEEIRET screw 1 10 [301512001 [5084 EIRIRET screw 1
11 [501003 7021 1257 M4x12 screw 2 11 [30109008  [205857 Bk block/feed bar guide 1
12 |30127003 251009 EE spring 1 12 (30128011 204439A L=l washer 1
13 |30123002 179040-05 Ei felt 1 13 |301S17002 5317 R EmaRET screw 1
14 |30134001 257518-56 3565t needle holder 1 14 30109009 252504 oFpaplie guide(right) 1
15 [S10026 4554 #2857 M3x3 screw 3 15 |30103031 206571 EEER bushing 1
16 |30115002 3565t needle plate 1 16 (30109010 252507 IR guide(left) 1
17 |301S17001 5373-HC FHRIRET screw 2 17 (L02003 7019 124 M4x7 screw 2
18 30109006 251007 EHREE bracket 1 18 (30122020 206133 e hET oilshield 2
19 |S01004 7019 BRET M4 x7.8 screw 3 19 (30109011 252509 THETEIR cover 1
20 (30122018 240123 yapiEess cushion rubber 1 20 (30109012 252508 F=1 guide(lower) 1
21 (30123014 202176 pizit53 oil wick 1 21 |S01005 7020 12T M4x10 screw 2
22 [30112009 206524 THESE oil wick retainer 1 22 [B07002 206128 thi& 12x15x 10 needle bearing 1
23 (30117001 HUE needle 3 23 |30109013 252519 ATk block 1
24 |S02007 1B5TM3 x5 screw 1 24 (30108003 252520 et washer 1
J\. P§tEB(H(Needle guard assemblies) 25 (30104013 206562 ENEf R link/main feed 1
ia=s AFHE BEM4E o Description brie=q 26 (B07003 206125 iR 17x21x10 needle bearing 1
Ref. No Part No Ref. Part. no Number 27 (30103023 252521 {RICHIRE eccentric 1
1 |B01001 7% 60042 bearing 1 28 30103024 252522 XA regulator 1
2 [S10028 4539 25T M5x6 screw 2 29 (3010306500 [252523-91 ATEEER eccentric retainer 1
3 |400062 255501-92 EFRH connection assy 1 30 [301S30004 [252516 A SRIEET screw 1
4 [s01039 7015 25T M4x 15 screw 2 31 |30128012 240125 R spring 5
5 301511024 7082 TBIRSEEIZET screw 1 32 (30103026 252525 BEE spacer 1
6 30104007 306093 TG crank 1 33 (301516001 (252543 ERIEE nut 1
7 (301512001 5084 FAFIRET screw 2 34 (S10002 4514 $2T M5x5 screw 1
8 (30126003 205495 AR pin 1 35 |301S30005 206120 FLRLEET screw 1
9 (30102011 251518 P shaft 1 36 |30103027 206119 ENFEE bushing 1
10 [30123001  [206748 25 felt 3 37 30109014  |206563 AR guide block 1
11 30123014 202176 fii53 oil wick 1 38 (30128013 200098 B washer 2
12 (30128008 240102 PR washer 1 39 [201S16003 NO3 1263 nut 2
13 [H05001 205061 i 10 ring 1 40 |301S30006 206123 ENFEREET screw 1
14 |30122019 204052A i) il seal 1 41 (30103028 206566 ENETE bushing 1
15 (30104009 251519 IPEHEZR lever assy 1 42 130129001 206565 FOEE ring 1
16 |s0s003 4500 125TM5x 10 screw 1 43 [30105010 206564 EREmET link/differental feed 1
17 |wo2001 303067 M5 3t washer 1 44 [30109015  [251520 FERPSHR bracket 1
18 [S01002 7017 $25T M4x6.5 screw 1 45 |S01004 7019 12ET M4x7.8 screw 3
19 (30117002 257551B riaEE] needle guard (rear) 1 46 (30102017 252526 EEREDIRHE pin 1
20 {30117003 257553 BiPEH needle guard (front) 1 47 30127004 240122 SIEETE spring 1
21 |s01012 7031 26T M2.5x4 screw 1 48 001004 206366 ORYE 4x1.8 oring 1
22 (001001 OBYE15%2.65 oring 1 49 130128032 204585 HE washer 1
23 30110002 251517 (RIS eccentric 1 50 [H05002 200555 @ 5 ring 1
24 30122017 S T oil seal 2 51 |30103029 206569 EMEHEE pin 1
52 [S12005 4546 1257 M4x4 screw 1
53 (3010401500 [252527-91 EREEELRA M crank 1
54 |S01012 7031 25T M2.5x4 screw 1
T [6569A® 55 [30102018  |252510 A shaft 1
10 r 8569FA®) 56 |S10002 4514 5] M5x5 screw 1
57 130123008 207925 s HFLEERS felt 2
% 58 30103030 240119 EHEIER spacer 1
59 130126016 SrEEETIRH pin 1
60 (30127026 HEEETE spring 1

—. [EBIERH(Presser form assemblies)
NF]

R?f?\lo APZJ?EO Ref??a{ft% no aH Description Nﬁ;ﬁzr
1 3013002502 |253000-91 EAEIRE adjusting bar 1
2 (301516005 253003 BHE nut 1
3 (30127006 240112 VAR spring 1
4 (30104017 206139 JERIELSL presser bar clamp 1
5 1301511009 JERIELSLIRET screw 1
6 [30112016 206157 JERIELSLERR link 1
7 1301520007 5386 1RET screw 2
8 (3013002500 B EREAF R adjusting bar assy 1
9 (3010901700 |[253005-91 SHREEAN guide assy 1
10 [S11025 7025 #25T M4x 20 screw 2
11 30127008 240113 VAR spring 1
12 (30722004 MREZEE oil guard 2
13 |001006 240095 O#YE8.5%1.8 oring 1
14 130102020 253004 ERE presser shaft 1
15 |30112017 253028 ERMRE finger guard 1
16 [S01006 7010 26T M3x4.5 screw 1
18 |3011601300 356/%H) presser foot assy 1
3011601400 364/%H] presser foot assy 1
30116005 356/EH (028) presser foot assy 1
30116006 364/EH) (028Y) presser foot assy 1
30116003 356/%H) (058 ) presser foot assy 1
30116004 364/%H) (058 ) presser foot assy 1
19 (301511010 1170-3 12T screw 1
20 (3010206400 YRRt shaft 1
21 (30127009 253010 TaEhE spring 1
22 (30108005 206156 HE ring 1
23 (301512001 5084 1RET screw 3
24 (30108006 192024 HE ring 1
25 (20121019 SHE@2.5%@3.5 tube 1

e
R?f?\lo Ll;a—iliq:i Re?ﬂiﬁﬁ no o Description Nﬁ;ﬁzr
1 30103032 252531 BE block 1
2 (30109016 252532 A guide/block 1
3 (30105012 252533 JEFF lever 1
4 |S05005 4531 BBET M5x 12 screw 1
5 [301S20006 |5316 RIS screw 1
6 (30108004 240271 HE ring 1
7 |301S11007 |35827 FENRET screw 1
8 (301520001 7066 B REE ST screw 1
9 30127005 252536 oHEE spring 1
10 001005 240129 O 7.5x1.8 oring 1
11 3011201100 [252539A91 Vs jeA=yad bracket 1
12 [S01004 7019 1257 M4x7.8 screw 5
13 |30122021 240162 THRETEE plug 1
14 13011201300 [252664-91 BEHIRFEM lever assy 1
15 |30112015 252538 LEREL scale plate 1
16 |S01003 7021 1257 M4x12 screw 2
17 130203019 240124 BAHE spacer 2
18 20109005 210171 ERENEES stopper 2
19 (301511008 |2905 HRET screw 2
20 |W01006 201185 HE 4 washer 2
21 (301S16004 210167 [EaSe nut 1
22 (301S30007 5486 ETIRFIRET screw 1
23 (30128014 211301 HE washer 1
24 [301511023 EER (5) screw 1
12 .
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Az ’//® <t \J\);;<' ;"' 31
15 P %: /A' Q\\g;’
26 130104019 206147 FAERRA I bell crank(upper) 1
27 |301S11011 (5187 FaERARIRET screw 1
28 (30112018 253011 A EHIREEIR link 1
29 (301520008 5184 1RET screw 2
30 (30104020 206148 I ERFR I bell crank(lower) 1
31 (301520013 41386 1257 screw 1
32 (30102022 253014 TaE shaft 1
33 (30112019 253014 aERF lever 1
34 |S01011 7028 12ETM5X10 screw 1
35 |30112020 253015 Y RANRRE bracket 1
36 |S01004 7019 12ETM4X7.8 screw 2
37 (S01016 4549 YERFMS5XT nut 1
38 ([NO01004 4805 YEEF M5 nut 1
39 (30119020 Lol knife 1
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+75. FTEMECIMBERH(Outside cam assemblies)

s ATHS SEHS .

Ref.No Part No Ref . Part . no wH Description Nﬁ;ﬁzr
1 |30117005 257565 MeEr spreader 1
2 |30104022 254516 M4} 4e lever/assy 1
3 [S01005 7020 BZET M4x10 screw 1
4 |S01017 7022 BZET M4x14 screw 1
5 (30102023 254508 R34 crankshaft 1
6 |20108006 212039 el collar 1
7 |S10005 S071 P4 EHZETM3%3 screw 2
8 20123021 202176 ik oil wick 1
9 (30123008 207925 B fLE R felt 2
10 |001008 233020 OZ!E 9x1.8 oring 1
11 30105013 254506 WEE R BN crank 1
12 |S10029 4547 2T M6x0.75%5 screw 2
13 (30126005 254507 MR BN block 1
14 30102024 254519 EBIEATh shaft 1
15 30128015 206180 RS IENT il B washer 1
16 [HO05004 306671 4R 12 ring 1
17 30110007 254501A MRER A eccentric assy 1
18 |S10002 4514 BRET M5x5 screw 2
19 |400059 254511 WEEF I connection 1
20 (30104024 254503 MRS it crank 1
21 |S05002 4534 $Z4T M6x0.75x15.2 screw 1
22 (30126006 254504 JEATAH screw 1
23 (30128032 240062 gl washer 1
24 |N01004 4805 WEEE M5 nut 1
25 (30128018 gl washer 1

15

INF
R?f?\lo Ll\’a—if:i Ref?l—flf‘:.%‘no o Description Nﬁ;ﬁzr
1 |30102065 FI%s e shaft 1
2 HO03004 HE12 ring 1
3 [(B04017 hiE6001Z bracket 2
4 |HO1011 14E 28 ring 2
5 ]30125004 INEEERL small gearl 1
6 (30122100 JHE plug 1
7 [S10029 1257 M6x0.75%5 screw 4
8 130135005 INGEZ small timing belt 1
9 [S10002 125T M5x5 screw 2
10 |30103071 FI& O A thread takeup 1
11 |201S15003 FHENRET screw 2
12 [HO01016 HE21 ring 1
13 |30103033 HHE oil baffle set 1
14 |30112231 FIERBR bracket 1
15 |B06004 Hh7F 6801RS bracket 1
16 30108011 B washer 1
17 30113045 SO thread guide 1
18 |S01001 125 M4x7 screw 1
19 |30113016 bUE5 thread guide 1
20 (30213045 SO thread guide 1
21 301530055 TEERET screw 1
22 (10128001 EHH felt 1
23 (12928036 INFegRE A thread guide disc 2
24 112927012 INFLEREaEE pretension spring 1
25 (302530012 FERT tension nut 1
26 |L02001 125T M4x8 screw 1
27 130112230 FTLRRE bracket 1
28 (30227031 =R clamp 1
29 |S04021 BBET screw 2
30 |207S11020 25T M3 x4 screw 3
31 30112233 %R thread guide 1
32 30313019 BE%R (K) thread guide (left) 1
33 30313020 2R (H) thread guide (right) 1
34 [(W03007 #HE washer 2
35 |301S20020 BEET screw 1
1)
18 / ©

4 ~
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: fiir 10
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i

+/\. BRERE(Oil pump assemblies)

38 30112029 253514 MRERT 2k thread guide 1
39 |S10005 4554 I2E] M3x3 screw 1
40 (30112031 253548 MR I 2R AR thread guide 1
41 |30127016 211388 T spring 1
42 |30112032 253547 mEA; AR 2k thread guide 1
43 (3011203200 M AR 2k A thread guide 1

i L =ty -
+M. 23R4 (Thread loosing assemblies)
INF

R?f?\lo APZJ?EO Ref??a{j:t% no 40 Description Nﬁ;ﬁzr
1 (3010403100 (254003B91 A HRARL crank 1
2 |S05005 4531 25T M5x 12 screw 1
3 |wW01010 202868 HE 8 washer 1
4 |3010403200 |254000-91 A AR lever 1
5 130104048 254008 JuES 7 thread guide 1
6 [S04010 185TM4x5.5 screw 2
7 |301S11013 12055 HhE X EEIRET screw 1
8 130103040 254022 HE spacer 1
9 (3011300400 (254010A9U VLB (59) tension spring assy 3
10 |3011300500 |254010B9U VLR () tension spring assy 1
11 |3011300600 |254212C9U VAEBH (38) tension spring assy 1
12 (30103041 206202 BHE spacer [
13 |30112022 244021 SRR thread releaser 1
14 (30113007 254020 ZFLiT LRI thread guide [3
15 |30113003 254019 ITE&AR bracket 1
16 [S01004 7017 12ET M4x7.8 screw 2
17 |30127010 306301 TRHIRE spring 1
18 |301S30009 (5447 BT RIEET screw 1
19 |20711034 BEEE knob 1
20 |30111006 208448 AELFE ratchet 1
21 (30127013 201068 EEE (55) spring (lifht) 1
22 (301S30010 1817-2A SeikiE screw stud 1
23 30111005 208450-UA AELEE spring shield 1
24 (30128016 210319 b dal tension disc 2
25 20623008 [ NG5 felt 1
26 (30127012 201086 FEESE () spring (medium) 1
27 [30127011 201037 TEEE (38) spring (heavy) 3
28 (3011304200 |[254023E9U =FhidZeaH tension conrol mechanism 1

+3#, 3&ERH(Thread loosing assemblies)

N HF]

R?f?\lo lﬁ\a;]‘jq: I‘E Re?%:j:j‘. no o Description Nﬁ;ﬁzr
1 |30128017 240201 =l ring 1
2 301512001 [5084 HEARIRET screw 2
3 130102028 253503 ISR (il ) shaft 1
4 [30128019  [204107 el washer 1 o P
5 |wW02002 201252 M4 5 washer 1
6 |S05048 4527 12£TM4x10 screw 1 +t. ifiBS8f4(Lubricatrion assemblies)
7 120622019 JHE plug 1 AT
8 30128008 TR ring 1 R?f.?\lo lL;aEtﬁ: »E Ref?fff no B Description Nﬁ;ﬁzr
9 30101018 253504 IERRE lever 1 1 {30121012 255003 HEHE oil pipe 1
10 [S05004 4501 25T M5x 14 screw 1 2 (30123010 240136 JHES felt 1
11 |wW02001 303067 #HE 5 washer 1 3 130123025 EHHFELS felt 1
12 (30113009 253505A KITEAR thread take-up 1 4 [S10002 4514 HBET M5x5 screw 1
13 [S01004 7019 25T M4x7.8 screw 5 5 130123009 255021 JHES felt 1
15 (30113010 253507 =Flig% thread guide 1 6 (301511024 B S EREET screw 1
16 |S01027 7009 25T M3x6 screw 1 7 [30127045 200136 ERmEsEE clamp 1
17 (30113011 253508A JUES 77 thread guide 1 8 |S01004 255005 12ET M4x7.8 screw 1
18 (206530016 |7170 12ETM4x 4.5 screw 1 9 (30127060 EHFEE 1
19 30112023 253509A RS thread support 1 10 |30112186 SHEEESR supporting structure 1
20 |30128034 202588 B washer 1 11 12921002 240135 HEBRHE tube 1
21 20112033 137108 FikH thread retainer 2 12 20429001 202199 HEEE clamp 8
22 |30112027 253544 EEHREELE thread guide 1 13 30112039 255006 by oil guard 1
23 (301530035 1257 screw 1 14 |S01002 7017 125 M4 x6.5 screw 2
24 |W01001 303448 M4 g washer 3 15 (3012101500 |255007-91 BOHEHR oil distributor 1
25 (30113012 253545 K ApVESTS holder 1 16 |N01001 4821 128 M4 nut 1
26 (30113013 234521 JOES 78 thread guide 3 17 |30121022 240134 DAx O6IHE tube 1
27 [S10001 4535 1257 M3x4 screw 3 18 (W01001 303448 HE 4 ring 1
28 [S01006 7009 25T M3x4.5 screw 3 19 (30121009 255010-91 BOHE oil distributor 1
29 30112024 253516 UFZ 2Lk EE thread tension bracket 1 20 20122033 HpE washer 6
30 [S01001 7018 $25T M4x7 screw 4 21 (30121022 240134 D4x DEHE tube 1
31 (30112025 234561 FeLhiR thread guide 1 22 130136004 200136 WELmE L joint 1
32 30112026 253593 LR thread retainer 1 23 |301S30013  [200152 BT joint screw 2
33 30127014 253517 BEE spring 1 24 30136003 255035-91 SEImE RSk pipe 1
34 [301S20009  (W09070-2 VALARET screw 1 25 [301S30012  [255037 SHEMRET screw 1
35 (30112028 353506 KIS LRER thread take-up 1 26 (30121022 240134 DAxDHE tube 1
36 (30112030 253515 ISERIR thread guide 1 27 (30136001 200136 SHERESL joint 2
37 30112033 253511 AN VEs thread guide 1 28 [201S30004 (200152 SRS joint screw 1

A
R?f?\lo APZJ?EO Re?%:::j‘. no o Description Nﬁ;ﬁzr
1 3012000100 |255040-91 THERBM oil pump assy 1
2 (30102031 255024 TR shaft 1
3 (30120004 255025 EEh2 rotor 1
4 130120007 255026 FEhiel rotor 1
5 (30120005 255027 Mahie rotor 2
6 (30120008 255028 AR cover 1
7 (301S20011 7105 THRIZET screw 2
8 [S05006 7026 1257 M4x25 screw 2
9 (30125003 255019 TR worm wheel 1
10 |S10002 4514 $2£T M5x5 screw 2
11 |S05004 4501 1257 M5x 14 screw 2
12 |301S30014 T5mEsT joint screw 1
13 |30101023 255000 B oil reservoir 1
14 |301S11015 |[5138B MY screw 1
15 20528014 202287A HE washer 1
16 |S05007 4504 1257 M8x20 screw 5
17 30122025 255001 SHEREEE oring 1
18 |20136001 206233 Prapsacd filter element 1
19 (201S30030 [210200 FEImEsESL bracket/filter element 1
20 (001010 206431 O#YRE 38.7x3.55 oring 1
21 (300140 210201-SD Preis et cover 1
22 |S01003 7021 1257 M4x12 screw 3
23 (30131004 9A3002 1BIRAA filter seal 1
24 (30120002 THREER fixed plank 1
25 30220001 R (E) oil pump Cup) 1
26 30120006 HRE (T) oil pump (down) 1




19

+h. EEHSEEER(Silicon oil delice assemblies)

—+=. 03, 08EHEM4 (03, 08 specific parts)

20 _q
21 G G
machine table mechanism (put in accessory)

7 (30111031 BN E7 plulley cover 1
8 (3013005900 LED{T 4844 LED light 1
9 |S05190 12ETM3 %6 screw 1
10 (30102066 s shaft 1
11 |30111035 %X clip 4
12 |S04019 25T screw 3
13 |953515001 BEET screw 4
14 (303547 MK1-01F4¢ The handwheel 1
15 (201351 ZB-M900-4000/5% after cover 1
16 95302001 ZB-MK1-21014&F4h shaft 1
17 201357 ZB-MK1-300077 Front cover 1

AT
R?f?\lo APZJ?EO Re?%‘Pfr:? no B Description Nﬁ;ﬁzr
1 {30101027 255013 HUEHSENEE needle cooler (lower) 1
2 [S01027 7010 25T M3x6 screw 2
3 (30123012 255014 plicij felt 1
4 130126009 210766 $H pin 1
5 30121021 240117 O5xO7HE tube 1
6 (30127020 206115 HEEER bracket 1
7 [S01004 7019 25T M4x7.8 screw 1
8 (20123021 202175 HE oil wick 1
9 (20429001 202199 HERE (/) clamp 2
10 (30101026 255015 THEHE silicone oil reservoir(lower) 1
11 |30122026 255016 THEHSS cap 1
12 [S01005 7020 12ET M4x10 screw 1
13 (30111070 207066-UD FEERE (28R ) silicone oil reservoir(upper) 1
14 |30112040 207067-UD EHES cap 1
15 |P03008 206781 $H 2x6 pin 2
16 |30123011 207068 FEHR felt 1
17 [S01006 7009 25T M3x4.5 screw 2 —
18 [(wW01001 303448 $HE 4 washer 1
—+. Z45PE(Thread apool assemblies) i
/\ﬁ :d G B8569A-01D
R?f?\lo Ll\’a—;]f:i Ref .gl’fr{?.%no B Description Nﬁ;ﬁzr 8
1 |20131019 B= Rod Cap 1
2 |20131001 & Upper thread column 1
3 20131020 SETZET Screw 2
4 20131016 =253 Thread spool tray bracket 1
5 20131016 =227 Thread spool tray bracket 1
6 |201S16006 SE&IEE Thread guide hook nut 4
7 20131018 JUESZN Thread guide hook 5
8 (20131021 RZRIRET Screw 2
9 |20131009 =2 Clamp plate 1
10 |201S16004 LS Nut 4
11 (20131011 Si% Thread guide bar 1
12 (30113019 JUES 7S Thread guide 4
13 (20131017 FEERZR Thread spool tray bracket 1
14 120122049 Bh=EE Plate dog link washer 2
15 20128025 TEHE Lower washer 2
16 |201S16005 [S Nut 1
17 (20131004 EERER Thread spool tray bracket 1
18 20128018 HE Washer 5
19 |201S16004 [ Nut 4
20 (20131007 %2 Spool tray 5
21 |20131010 SR Spool tray cushing 5
22 (20131006 it Spool pin 5
23 (20131008 ZEEMNE Spool Cushion 5
24 120131002 & Lower thread column 1
25 [S04050 18£] M5x15 Screw 2
26 120131003 = Bushing 1
27 [NO1030 =ias Nut 2
28 (20131022 HELRIBET Screw 2
29 (201S16004 LS Nut 4
30 |20131015 =227 Threadspooltray bracket 1
31 (20131074 LRERAH Thread stand component 1
—+—. &i#REBHF(OIl plate assemblies)
AT
R?f?\lo Al:iﬁgl‘\lo Ref?]if‘:.%‘no S0 Description Nﬁ;ﬁzr
1 3010103200 (9048 REIZE (—E) screw(set) 1
2 (20131028 206336 R EEIRE nut 4
3 [20131027 4512 FeRA7 RgE] bolt 4
4 120131029 206337 KEE washer 8
5 120131030 205764 PHIRE rubber cushion 4
6 (30122031 205467 HeERE spacer 4 -
7 (20131056 272 A7 EIRE (5mm) allen key driver/smm 1 26 F"‘:h T
8 [30112198  [259000 SHERIER rest board 2 “ ® s o (O
9 [301530018 |7093 25T screw 2 N T/ ®
10 |30122029  |206338 SHERIRD rubber cushion 2 AN 7. 2
11 |30112041 206329 HESIIR treadle chain guide 2 - T\
12 [s01011 7027 1257 M5x10 screw 2 - @
22
/‘"f i \—**"' *
® @ ® ® @
| Y- 23 |W01002 E washer 1
I/ 24 |S10026 4554 247 M3x3 screw 1
L] 25 (11727007 DHEEE spring 1
.,?_I/ e 26 (301520003 250014 BISEEERERET pin 1
- - 27 [S01011 7028 25T M5x10 screw 1
—+= . DIERHERB(DI specific parts) 28 [30101161 FIEES) arm cover (top) 1
5 AFHS BENS . W 29 |301S11020 7074 1257 screw 2
Ref. No Part No Ref. Part. no B Description Number 30 |30112044 255517 R fabric guide 1
1 [301780 250215-2 M5 (B ) machine frame 1 31 |30101034 250035A = side cover assy 1
2 |S04010 #2£TM4x5.5 screw 2 32 301520005 $HIRET pin 1
3 (wW02004 BE washer 1 33 |300793 MBS cover 1
4 1114530001 LELES screw 1 34 |S10001 12ETM3 x4 screw 2
5 13013300300 EALAR plulley 1 35 [S01005 7020 125 M4x10 screw 3
6 (S01011 1257 screw 3 36 |301S20004 MEEEEEET screw 1

= PRy Py EXEE |
Rﬁ:.:o :aarlt‘tl‘: Ref ii‘::ti no & Description Numb
1 |301511024 ERSERE] screw Al
2 |wo01001 #$E4 washer 2
3 30112065 HEFHSEIRL fabric guide 1
4 (30112066 HERHNIR2 fabric guide 1
5 130109020 EHEMEL fabric guide 1
6 |S01036 1257 M3x3 screw 2
7 130109021 SHEME3 fabric guide 1
8 |W01009 S washer 2
9 30112064 =HEME2 bracket 1
10 (S01011 85T M5x10 screw 2
—+m. 01DEMEEE (01D specific parts)
NF
R?f?\lo lﬁ\a;]‘jq: I‘E Refigfﬁ:f no o Description Nﬁ;ﬁzr
1 |30112151 EHEEERR thread guide 1
2 |30113052 L aS K575 holder 1
3 30113056 ST thread guide 4
4 [S10001 125T M3x4 screw 4
5 130113053 Kidsk thread take-up 1
6 30113054 PURRId &% thread guide 1
7 |30113057 BFE thread guide 1
8 130134020 3z needle holder 1
9 |S10026 B25T M3x3 screw 4
10 (30117050 Mt needle 4
11 30113031 JUES 7 bracket 1
12 30113029 SEETIR thread releaser 1
13 (3011300400 VELAM (58) tension spring assy 3
14 3011300500 VEEAH () tension spring assy 1
15 (3011300600 VELAH (38) tension spring assy 1
16 |30113007 TFlidsiR I thread guide 6
17 130113041 BHE spacer 6
18 [301S30009 TETARIRET screw 1
19 30127010 VERELE S spring 1
20 (3011304500 R tension control mechanism 1
Z+h. 02&MERH(02 specific parts)
NF
R?f?\lo ll;a;]tﬁ:lf;‘ Ref?if‘:.%no o Description Nﬁ;ﬁzr
1 |302424 250033-SD RIEESEMN front cover 1
2 (301520002 250013 BIB4E S s screw 1
3 (301520003 250014 BIB4E S s screw 1
4 130128002 201191 JAEEELE spring 3
5 |S10002 125T M5x%5 screw 2
6 (300130 250050-SD BISEE ISR EE front cover(small) 1
7 |s01011 7028 25T M5% 10 screw 2
8 (30112061 206601A SERHNIR fabric guard 1
9 [S01065 7079 25T M5x6 screw 4
10 |30112060 206439 BISEEIEIR auxiliary plate/front cover 1
11 |30112063 206460 JeSkZRs washer 1
12 [S01011 7028 12ET M5x10 screw 2
13 |3011206800 TSR bracket assy 1
14 30109019 201913 TeLEENR bracket 1
15 (301511021 5113 12T screw 2
16 |L02009 1242 M6x 10 bolt 1
17 |30112062 201914 TSLBE bracket 1
18 |30101063 250012 BISEERE bracket 1
19 (3011101800 EEEH bracket assy 1
20 {30111020 256-SA RS bracket 1
21 (30113023 255 [imal=aa guider post bar 1
22 |S04004 B2 M4x15 nut 4
23 1301010500 SRR holder assy 2
24 30111019 247-SA HFER tape disc 1
25 (30128029 270 TEEE washer 1
26 |30103060 253 e L% tape disc bar 1
27 30103061 250 EETE tape disc bar 1
28 [S09002 1448 1212 M6x6 bolt 1
29 (30101049 251-SA TR bracket 1
30 |301S30020 4913 REEET screw 3
31 |NO1001 1REFM4 nut 4
—t75.  05EHERIHE(05 specific parts)
INF
R?f?\lo lﬁ\a;]‘jq: I‘E Refigfﬁ:f no o Description Nﬁ;ﬁzr
1 300471 250052 TERE bed cover 1
2 1400068 250501-91 i crankshaft assy 1
3 (3012400300 PiERLIHES bushing 1
4 (30103003 250504 BUIHE bushing 1
5 130109002 250534 TigEER balance weight 1
6 [S01009 85T M3x7.5 screw 3
7 [S10006 4539 25T M5x6 screw 2
8 (001001 O#UE15%2.65 Oring 1
9 (S01001 7018 BEET M4 x7 screw 2
10 |30112045 250025-ME FEEL font cover(small) 1
11 |30112046 250026 ENHR bracket 1
12 |30126010 306920 F1T4 pin 1
13 |S10002 4514 $25T M5x5 screw 1
14 |30127001 250051 IS flat spring 1
15 |S01002 7017 1257 M4x6.5 screw 2
16 [30122015 BIERRE cushion 1
17 130102110 250027 Eli=ye] shaft 1
18 |30112160 250028 =t stopper 1
19 (30103160 =G bushing 1
20 |301S20002 250013 BUEB4E S s screw 1
21 30128002 201191 JAEEELE spring 5
22 |S10006 4539 125] M5x6 screw 2




el st

NEEDLE GUARD MECHANISM

—t+t. 05&EmE

F(05 specific parts)

=-+. 05. 07&MEMY4(05,. 07 specific parts)

32

=+, 21, 22EMHEMH(21. 22 specific parts)

27
D | L
P
ﬁ e L L
28
2P
N
&y > L 5T
g | L e ~
| QL ’
) S 8
21
a7
34 |HO5013 202522 S| ring 1
35 (30128026 207045 £ washer 1
36 (30101037 255507-91 RSAE upper knife holder 1
37 |S12003 4547 2T M6x0.75%5 screw 1
38 |30119001 306394 7] upper knife 1
39 |301S11017 5109 b TI1E E WRET screw 1
40 (30101039 255509 RAE S lower knife holder 1
41 |301S11025 |7036 P AR screw 1
42 (20619004 204161 T lower knife 1
43 [30101038 255510 I2EEL T lower knife clamp 1
44 (S01011 7028 $ZET M5x10 screw 1
45 |301S30021  |255513 T RET screw 1
46 (30112051 255511 EED guide 1
47 |30112050 255515 3 FU AR chip guard 1
Py .
29 .
—th. 05. 07%&FER4 (05, 07 specific parts )
=8 A =2 =
R(ri.:o LF\’aElrftl\‘lEo Re?.f::::i. no wH Description Nﬁ;ﬁzr
1 |3010204100 |306469A9S gk reel stand assy 1
2 |30103047 306468-SA AR bracket 1
3 (30102042 306466-SA R rod 1
4 |N02001 IEEESM3/4%16 nut 1
5 (30111008 383-SA (3 bracket 1
6 [S04003 BZET M4x25 screw 1
7 |NO1005 BEEE M4 nut 4
8 [S04004 BZET M4x15 screw 3
9 |30122027 386 il rod cap 1
10 (30102043 306464 AR shaft 1
11 |30103048 306463 i collar 2
12 |S01068 BRET M4x8 screw 2
13 |30103064 306462 B LE reel guide 2
14 |30111009 233-SA [i] 5E 4% bracket 1
15 |30113020 306467 T AR rod 1
16 |301S30022 4913 ARIRET screw 3

AT NF]
R?f?\lo lﬁ\a;]‘jq:lﬁ Re?%‘Pﬁ:? no B Description Nﬁ;ﬁzr R?f?\lo APZJ?EO Re?ﬂiﬁ:? no o Description Nﬁ;ﬁzr
1 30117002 357551B fEIPEHS needle guard(rear) 1 1 |P03008 206781 £ 2x6 pin 2
2 (30117007 251505-92 IPEHEEREH lever assy 1 2 (30103054 ERE bushing 1
3 [S05003 4500 25T M5x10 bolt 1 3 (30103049 256000 Sk shaft 1
4 |W02001 303067 HES washer 1 4 130103050 256043-91 RhE eccentric assy 1
5 |S01002 7017 $25] M4x6.5 screw 1 5 [3010501900 (256007 §RIEFTARME connection assy 1
6 (30102037 251503 1P shaft 1 6 [S04005 25T M4x15.5 screw 2
7 (wo01021 B washer 1 7 [S10002 4514 85T M5x5 screw 3
8 [H05013 202522 26 ring 1 8 (30103051 KE ball stud 1
9 |400064 251504 X5 lever 1 9 30103052 306238 HEE bushing 1
10 [S10002 4514 $25T M5x5 screw 1 10 |B07014 R 10x13x13 needle bearing 1
11 (30101036 251500-91 PR bracket 1 11 [B04006 4% (60/28Z ) bearing 1
12 |301S11016 7081 12ET screw 1 12 |30112052 256009 LEREERa) indicator 1
13 |S01004 7019 1RET M4 x7.8 screw 3 13 30128027 204023 HE washer 1
14 130117003 PSS needle guard(front) 1 14 |301520012 (256008 BT pin 1
15 |S01012 125 M2.5x4 screw 1 15 |301S16009 256048 TR nut 1
16 |30111013 306473-UA ek waste chute top(C) 1 16 (30101041 256010 SRR crank 1
17 |301S30019  |4905 REEET screw 7 17 |301S30023 256041 KIRET screw 1
18 30112048 306474A TR bracket 1 18 |30112053 256042 e set plate 1
19 [30103046 £ bushing 1 19 |S01006 7009 $25T M3x4.5 screw 2
20 |3011101400 HERHSEER waste chute assy 1 20 [301S11019 {7083 VTS EERERTEET screw 6
21 |30111014 205468-UA HeRHEIRE waste chute top(A) 1 21 3010104200 =EAH clutch assy 1
22 |30111015 205469-UA HEpLE waste chute top(B) 1 22 30101042 256012 iHZR clutch 2
23 |30128036 BhH washer 1 23 |30126011 306500 St pin 6
24 |S01005 7020 1R M4x10 screw 4 24 |30112054 306243 ISR guide assy 6
—+J\. O5EREME (05 specific parts ) 25 (30127023 240114A W spring 12
AT 26 |30103053 256046 HE sleeve 1
Bwo| Pere N | ot bt no i Pescription Nasbar 27 |S10003 4547 1257 M6 screw 3
1 |30110009 255500 e eccentric assy 1 28 (30111016 B md cover 1
2 |S10006 4539 125T M5x6 screw 2 29 (30101043 256011 LERIR stopper plate 1
3 |400062 EFTEY eccentric assy 1 30 (30111017 PSR cover 1
4 (S01008 12T M3.5x13 screw 4 31 30126012 306568 F1T4 pin 1
5 [S01010 125T M4x8 screw 1 32 |S01005 7020 25T M4x 10 screw 2
6 |30104007 Exa: ] crank 1 33 |w01001 BE4 washer 1
7 301512001 1257 screw 2 34 (201511016 25T screw 1
8 30126003 AT pin 1 35 3011101600 (250067-UB PSR md cover assy 1
9 |400063 TBEHEIMEM connection assy 1
10 [S01008 #8257 M3.5x13 screw 2
11 {30102038 255502 RS shaft 1 31
12 (30128008 240102 PEHMEE washer 1
13 |H05001 HE10 ring 1
14 (30209009 ERRRER ball 1
15 |30123014 % oil wick 1
16 (30123001 Ei felt 3
17 (30122019 SHE oil seal 1
18 (30104028 255503 IR EhAR lever assy 1
19 [S05004 1857 M5x14 screw 1
20 (30112049 255504 =t latch 1
21 [S01006 7009 1257 M3x4.5 screw 4
22 |30123015 % oil wick 2
23 (30102039 255505 124 shaft 1
24 (30123008 ES felt 3
25 130101040 TIEE bracket assy 1
26 (S12002 25T M3 x4 screw 1
27 (3010104000 JIEER bracket assy 1
28 130103085 TIREER needle bearing 2
29 (30102040 255508-2 TOREH shaft 1
30 [S05019 1857 M6x16.3 screw 2
31 (30127022 306105 JREE spring 1
32 (30108006 192024 =l ring 1
33 |209S14008 |W00024-1 1257 screw 1
30
as @:
=+—. 05. 07EHEMH(05,. 07 specific parts)
FS LS SEHS -
Ref.No Part No Ref . Part . no & Description Nﬁ;ﬁzr
1 300144 ERERRE bracket assy 1
2 |30103055 =g bushing 2
3 /30112058 SRR bracket 1
4 (301511020 255515 EHSARET screw 2
5 1300143 EREEST EE bracket 1
6 [S05019 1257 M6x16.3 screw 4
7 {3010305700 EEREN roller assy 1
8 [S10005 125T M3x3 screw 6
9 (30103059 Emie rooler 1
10 |30102045 B S shaft 1
11 |30109018 255502 KA HEE bracket 2
12 [S10002 240102 12T M5x5 screw 4
13 30102046 S shaft 1
14 |30113021 [t lace guide 1
15 |30112059 FR lever 1
16 |S01027 $25T M3x5 screw 2
17 |301S30027 VETIRE] screw 1
18 |301S16011  [255503 BHEE nut 1
19 |30127024 R spring 1
20 30126013 255504 fisk shaft 1
21 |HO05002 7009 =151 ring 1
22 |30112055 EHR guide 1
23 30113022 255505 [EH2E lace guide 1

INF
R?f?\lo APZJ?EO Re?%:::j‘. no 40 Description Nﬁ;ﬁzr
1 30102051 252004A 12iH shaft 1
2 (30122008 SHEF oil seal 1
3 130102050 251010A EFHRCMH eccentric pin 1
4 130128030 205097 {Ri Y washer 1
5 |S02007 1BETM3 x5 screw 1
6 (400308 EHTERtR motion assy 1

33

=+=. 8569INERER4(8569N specific parts)

INF

R?f?\lo - ;]ffNo Re?ﬂiﬁ:? no 40 Description Nﬁ;ﬁzr
1 300953 EEEE (FR) bed cover (left) 1
2 [so01003 7021 1257 M4x12 screw 2
3 [S02001 7043 125 M4x6 screw 1
4 1300952 MIZEEMHR) side coverassy 1
5 30101111 M= side cover 1
6 30101112 MEERE cover 1
7 (301520005 SHIRET pin 1
8 [S01005 7020 1257 M4x 10 screw 4
9 |S10001 12ETM3 x4 screw 2
10 |30128002 201191 SHERE spring 5
11 301520004 NIEEEEE screw 1
12 (30127030 MgTgisEs flat spring 1
13 |30122015 RIE iR cushion 1
14 [S01002 7017 12ET M4x6.5 screw 2
15 [300951 TNEEE ARE front coverasy 1
16 (30101063 BIBESEE bracket 1
17 |30101110 Bl IR front cover 1
18 |301S20003 250014 BISEEEEEEET pin 1
19 |S01006 7009 1257 M3x4.5 screw 2
20 |30209018 EHREEIEIR block 1
21 |30112097 TNEER] IARIENR block 1
22 |S01065 7079 25T M5x6 screw 2
23 (30112098 INEER ISR baseplate 1
24 1301520002 250013 BISEEREEEET screw 1
25 |S01007 7023 #2467 M4x13.5 screw 2
26 30112095 MeisEE flat spring 1
27 302525 TNEEE JRIERE front coverasy 1
28 (300955 =R cover 1
29 (302109 & machine frame 1
24 |S01002 85T M4x6.5 screw 2
25 |301S16010 NIEER guide 2
26 |301S11018 BEET screw 2
27 |S01004 1857 M4x7.8 screw 2
28 130128028 {RiN stopper 1
29 [S01004 255508-2 12ET M4x7.8 screw 2
30 3011205600 e sRA L bracket assy 1
31 30128020 306105 BhE spring 1
32 |S05048 192024 1257 M4x 10 screw 1
33 |N01001 W00024-1 28 M4 nut 1
34 130105017 202522 SKEERT I lace guide 1
35 |W01004 207045 HEFS washer 2
36 |30105018 255507-91 STEE I lace guide 1
37 |301S30025 4547 =) screw 2
38 30103044 255513 EiH shaft 1
39 30128008 255511 JELRIhEAE washer 1
40 [HO5001 255506 H#E10 ring 1
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EREEEENT

Brodken T ) Fow o strefcible thead
B, EEMMRERAORE, RakrhE. (B8RS
Bk T TiFor maone stretchoble thesd

Y, .
: #H%&H] Lnterlock Machine
34 7 =+m. 2353 specific parts) = FERIE S
2 = NS = — — M EME A B R FTARE D Fate it e Dt TiY. JERERR
5 s 27HS SEHS 25 Description Bk J K 8 569A /% ﬁ IJ J K 8 569A S eries BTN, RREBN SR,
- 3 ® Ref.No Part No Ref . Part . no Number Adjuting the -
N T — . AR Y Jpresser pressure
1 30126016 SHEEET A pin 1 I:ll:l ‘[/ H P ro d u Ct U Se rsl m a n u a I Loosen adjusting (1) mat and wm adjusting, screwi2) 1o adjust the
— - H x
- . 2 130127026 HEEETSE spring 1 ﬁ&ﬂpﬁ:ﬂ?éxﬂ:&hﬂt;spussbk.yab:a:rru::o
.e 3 |12928008 SEHEE washer 1
A~ 4 130101162 THEsS cover 1
2 o .
il > é’@( =< ‘~) 5 3010308900 FATIESEH(KEHE) eccentric retainer 1 7 i ﬁ A 1’;& % ;F“
< Yy RSB T R
R \’ z 30103150 lg?\ﬁﬁ-p%g regl”at?r 1 PLEASE DOWN LOAD THE MANUAL AND SPARE PARTS FROM THE FOLLOWING WEBSITE:
‘ 6 |30103100 R OHRE (KETEE) eccentric 1 GARICA Elaeh aE0E CABORRACE 8aXD CAEE1eR &e CRARAD CaBCR: SSHETRAHENND, ERIMTSeaD, T
@ 7 |B07043 HF19%x23x10 needle bearing 1 POR FAVOR DESCARGAR EL MANUAL Y LIBRO DE PARTES Y REPUESTOS LO SIGUIENTE SHRASARIE DRI TET.
e >® ® 8 [30104060 ERERREHE) Link/main feed 1 Hon ( o
= ! IArpyINTE o no " P COMEOR B
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Threading

(1)Open the eve guard and three covers.

(2)Take up the bracket.
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